






 
 
 
 
 
 
City of Winnipeg Request for a ‘Notice of Alteration’ for 
the North End Sewage Treatment Plant Environment 
Act Licence No. 2684RRR 
July 31, 2019 

 

 

 

 

 

 

 

 

 

 

 

 

Prepared by:  The City of Winnipeg Water and Waste Dept.  
Engineering Services 

i 
 



 
 

Table of Contents and Figures 
 

Table of Contents 
 

Table of Contents and Figures ...................................................................................................................... 2 

Executive Summary ....................................................................................................................................... 3 

Introduction .................................................................................................................................................. 5 
[...]
phosphorous levels, though not to 1 mg/L. While this would reduce the phosphorous loading to Lake 
Winnipeg it may also impact the lifespan of the sludge treatment system to less than the current 5-10 
year estimate. 

600000

625000

650000

675000

700000

725000

750000

775000

800000

825000

850000

1995 2000 2005 2010 2015 2020 2025

Po
pu

la
tio

n 2001 - 2008 Population

2009 -2018 Population

Population Forecast

12 
 



City of Winnipeg Request for a ‘Notice of Alteration’ for the North End Sewage   2019
Treatment Plant Environment Act Licence No. 2684RRR 
 
While some chemical phosphorous removal at NEWPCC may be possible it is recommended that it not 
be done until the SEWPCC is upgraded and the sludge treatment system is stably operating with 
SEWPCC BNR sludge. Interim chemical dosing will impact the sludge treatment system’s capacity for 
future growth. It will also limit the ability to recycle and reuse nutrients, as the phosphorous will be 
chemically bound. Other parameters, such as nitrogen and ammonia, will not be addressed as part of 
this interim option and a phosphorous limit of 1 mg/L will not be achievable. This means that even if 
some interim phosphorous removal is possible the criteria described in the Water Protection Act would 
not be achieved. 

Next Steps 
A process flow diagram, shown in Appendix 2 illustrates the next steps for the City’s sewage treatment 
facilities. When the SEWPCC upgrade is completed Winnipeg’s total phosphorous contribution will have 
decreased by 30-35% compared to the early 2000’s. The City will continue progress on preparing the 
NEWPCC for future nutrient removal. This includes construction on the NEWPCC Power Supply Project, 
which will provide the necessary power for a nutrient removal facility.  The NEWPCC Headworks Project, 
also a critical step towards nutrient removal, is in the procurement process and brings the City closer to 
its goal of full biological nutrient removal.  

There is no committed date for NEWPCC biological phosphorous removal because the Biosolids Facilities 
and the Nutrient Removal Facilities projects have not been approved by Council and are subject to 
available funding. The City will explore opportunities for additional funding which may impact overall 
project schedule. 

Interim phosphorous removal to 1 mg/L isn’t feasible because of constraints in the existing sludge 
treatment system. The City proposes the following steps to determine if some interim-phosphorous 
removal is possible: 

• Prepare the existing sludge treatment system to receive SEWPCC’s nutrient rich sludge. This will 
be done so that the phosphorous captured in SEWPCC’s wastewater process will not be released 
in the NEWPCC and will include expanding the ferric chloride dosing system and possible pH 
adjustment. 

• Conduct testing and laboratory experiments to determine if some chemical phosphorous 
trimming could be implemented in the NEWPCC wastewater treatment plant. Trimming cannot 
be implemented before the SEWPCC is upgraded because the existing ferric dosing system will 
not have capacity for both the SEWPCC Upgrade and NEWPCC, and because the sludge 
treatment system must be stabilized with SEWPCC nutrient rich sludge before additional load 
can be placed on it 

• Once the SEWPCC is upgraded and its sludge is stably treated in the City’s existing sludge 
treatment system the City will review the findings of jar tests, laboratory piloting, and digester 
performance to determine if there is capacity for some trimming in NEWPCC.  

 

13 
 



City of Winnipeg Request for a ‘Notice of Alteration’ for the North End Sewage   2019
Treatment Plant Environment Act Licence No. 2684RRR 
 
The City will also explore up and coming alternative technologies that provide biological nutrient 
removal within a smaller footprint. Technologies, such as granular sludge, are not yet prevalent in 
mainstream full scale plants but the City has been supporting research in this area for several years in 
partnership with the University of Manitoba. With smaller footprints and operating costs there may be 
future opportunity to reduce the capital requirements to implement biological nutrient removal.  

Conclusion 
While a completion date for the NEWPCC Upgrade is subject to funding constraints the City is still 
making progress by initiating the first major construction projects that will eventually lead to full 
biological nutrient removal. Some phosphorous may be removed through chemical trimming but 
because of constraints in the sludge treatment system the amount of phosphorous that can be removed 
will not meet the licence requirement of 1 mg/L.  
 
The City is committed to doing its part to improve water quality in Manitoba. The capital program to 
upgrade its sewage treatment plants has resulted in less phosphorous to the river and this will decrease 
even further once the SEWPCC is upgraded to full biological nutrient removal. Since the early 2000’s 
phosphorous effluent levels have been reduced by approximately 18%. When the SEWPCC Upgrade is 
complete total phosphorous effluent levels are projected to decrease by approximately 30-35%, 
compared to early 2000 levels. The Biosolids Program has also shown consistently increasing rates of 
beneficial reuse of biosolids and nutrients with 37-38% of biosolids being beneficially reused in 2018. 
Research that is currently being conducted at the City’s facilities may lead to innovative alternatives and 
the City’s continued support for local water quality groups and their initiatives will improve research and 
water quality.  
 
Based on this report the City is requesting a two year extension to December 31, 2021 so that a plan for 
can be developed for future compliance. 
 

 
 
 
 
 
 
 
 
 
 
 

14 
 



City of Winnipeg Request for a ‘Notice of Alteration’ for the North End Sewage   2019
Treatment Plant Environment Act Licence No. 2684RRR 
 
Appendix 1 Memo: Temporary P Removal by AECOM, 2019 
 

15 
 



 

 
 1/9
 

 
 
 
 
 
 
 
 
 
 
To: 
Michelle Paetkau, P.Eng 
111 1199 Pacific Avenue 
Winnipeg  MB  R3E 3S8 
Canada 
 
 
 

  AECOM Canada Ltd. 
99 Commerce Drive 
Winnipeg, MB  R3P 0Y7 
Canada 
 
T: 204.477.5381 
F: 204.284.2040 
aecom.com 
 
Project ref: 
60596746.400 
 
From: 
Keith Sears, P.Eng 
 
Date: 
June 18, 2019 
 
  

 

Memo 
Subject:  Temporary Phosphorus Removal at NEWPCC 
 

1. Background 

The City of Winnipeg currently operates the North End Sewage Treatment Plant (NEWPCC) under 
Environment Act Licence No. 2684 RRR dated June 2009 that outlines the terms and conditions for the 
operation of the NEWPCC.  The City has been granted a notice of alteration (NOA) to this licence which 
extends the date of compliance for the removal of nutrients from the NEWPCC effluent to December 31, 
2019.  

Based on the existing licence, for wastewater flows less than 380,000 m3/d the NEWPCC final effluent 
must not exceed the parameters listed in Table 1.  

Table 1: Existing NEWPCC Effluent Limits (Environmental Act Licence No. 2684 RRR) 

Parameter Limit Unit 

cBOD 30 mg/L 
TSS 30 mg/L 

Fecal Coliform 200 Most probable number 
(MPN)/100 mL 

E. Coli 200 Most probable number 
(MPN)/100 mL 

 

The NEWPCC sidestream treatment SBR effluent is also regulated under Environment Act Licence No. 
2684 RRR.  The limits set for the SBR effluent are 119 kg/d of total phosphorus (TP), and 838 kg/d of total 
nitrogen (TN), both based on a 30 day rolling average. 

The NEWPCC will be required to meet the final effluent quality listed in Table 2 for all flow less than 705 
ML/d.   

  



 

AECOM 
 2/9
 

Table 2:  Anticipated NEWPCC Effluent Limits  

Parameter Limit Unit Occurrence 

BOD 25 mg/L 98th percentile 
TSS 25 mg/L 98th percentile 

E. Coli 200 Most probable number (MPN)/100 mL Monthly geometric mean 

TP 1 mg/L 30-day rolling avg. 

TN 15 mg/L 30-day rolling avg. 

Ammonia Variable kg N/d Daily 
 

The current liquid treatment process in NEWPCC consists of raw sewage pumping, screening, grit 
removal, primary clarification, secondary treatment (high purity oxygen or HPO) reactors, secondary 
clarifiers, and disinfection using ultraviolet (UV) irradiation.  

Sludge generated in the liquid stream (primary and waste secondary sludge) are co-thickened in the 
primary clarifiers prior to anaerobic digestion and dewatering.  All sludge from the West End Water 
Pollution Control Centre (WEWPCC) and South End Water Pollution Control Centre (SEWPCC) are 
trucked to the NEWPCC for digestion and dewatering. 

In 2021, the SEWPCC BNR Upgrade will be complete and the total phosphorus concentration in the 
effluent discharged to the Red River will be less than 1 mg/L.  Some of the phosphorus removed from the 
wastewater will be retained in in the waste secondary sludge and be transported to the NEWPCC for 
treatment.  The impacts of this phosphorus are analyzed in this technical memorandum. 

2. Objectives 

The objectives of this technical memorandum are to evaluate potential options of implementing interim 
phosphorus removal at the NEWPCC prior to construction of the NEWPCC Biological Nutrient Removal 
Upgrade Project.  As part of this evaluation, feasibility level assessments will be prepared outlining the 
potential impact of these alternatives on downstream processes such as anaerobic digestion.   

3. Existing NEWPCC Mass Balance  

To get a better understanding of the options available to the City, a phosphorus mass balance was 
conducted for the existing conditions at the NEWPCC.  Currently sludge that is generated at WEWPCC 
and SEWPCC is trucked to the NEWPCC for processing.  Since this sludge also contains phosphorus, it 
was included in the existing mass balance, and was based on data gathered from 2017-2018.  Where 
data was not available, typical removal and performance values were assumed.  As indicated in Figure 1, 
the phosphorus mass balance between the model and actual data was within 1 %, which for the purpose 
of this evaluation provides a good indication of the fate of phosphorus in the various liquid and solids 
streams at the NEWPCC.  A summary of the mass balance including the sludge trucked from the 
WEWPCC and SEWPCC under average conditions is as follows:  



 

AECOM 
 3/9
 

Phosphorus Input to NEWPCC 

 NEWPCC raw wastewater influent TP – 1,021 kg/d 

 SEWPCC sludge TP – 197 kg/d 

 WEWPCC Sludge TP – 125 kg/d 

Phosphorus Outputs 

 NEWPCC Effluent TP – 552 kg/d 

 NEWPCC Biosolids to land TP – 802 kg/d 

 Inputs (1,343 kg/d) – Outputs (1,354 kg/d) = 11 kg/d  

SBR Effluent Recycle 

 Centrate Recycle TP – 43 kg/d 

As listed above the NEWPCC is currently discharging on average 43 kg/d of phosphorus in the SBR 
effluent, which is significantly better than the regulated limit of 119 kg/d of TP. 

  



Mass Balance

2017-2018
(SEWPCC Sludge Fed Directly to Digesters)

-1%

Raw Wastewater * Raw Wastewater Primary Effluent Secondary Effluent
Flow 161        MLD Flow 164        MLD Flow 165        MLD Flow 162        MLD 151

mg/L kg/d mg/L kg/d mg/L kg/d mg/L kg/d
TSS 316        50,858  TSS 311        50,911  TSS 122        20,104  TSS 16           2,630     
VSS 234        37,642  VSS 230        37,674  0.74 VSS 92           15,166  0.75437 VSS 13           2,127     
BOD 243        39,124  BOD 239        39,124  BOD 178        29,329  BOD
TN 48.7       7,850     TN 48.5       7,939     Primary Clarifier TN 48.1       7,926     0.18462 TN 38.7       6,283     
NH4-N 31.4       5,063     NH4-N 31.2       5,107     TSS η 73% NH4-N 31.1       5,126     NH4-N 25.0       4,059     
TP 6.3         1,021     TP 6.5         1,064     BOD η 40% TP 6.3         1,038     0.02934 TP 3.4         552        
OP 3.4         549        OP 3.6         589        OP 3.6         593        OP 2.6         422        

Grit
Treated Centrate TSS (kg/d) (767)       
Flow 2.6         MLD

mg/L kg/d
TSS 21           53           WAS Primary Sludge
VSS 12           32           0.6 Flow 2.5         MLD Flow 1.4         MLD 0.00831
BOD -         mg/L kg/d mg/L kg/d
TN 35.0       90           TSS 9,850     24,132  TSS 40,960  55,706  
NH4-N 17.3       44           VSS 7,965     19,515  0.80868 VSS 30,899  42,023  0.75437
TP 16.7       43           BOD 3,983     9,758     0.5 BOD 14,377  19,553  
OP 15.7       40           TN 620        1,518     0.07466 TN 1,126     1,531     0.03644

NH4-N 25.0       61           TP 384        523        0.01233
TP 202.9     497        0.02514 OP 3.6         5             0.00936 Dilution Water
OP 2.6         6             Flow 531                m3/d

FeCl3 Addition Biosolids
Flow (L/d) 3,600     Flow 183           m3/d
Fe3+ load (kg/d) 619        mg/L kg/d

SEWPCC Sludge TSS 272,500   49,913     
Flow 748        m3/d VSS 146,789   26,887     

mg/L kg/d Digestion TN 9,577        1,754        0.062
TSS 28,950  21,663  VSr (mass b;%) 56% TP 4,376        802           0.01918
VSS 20,207  15,121  0.698 TP Prec. (kg P/d) 286        Dewatering OP 20              4                
TN 1,320     988        0.06532 Chemical Sl. (kg/d) 1,923     Percent Removal 99.6%
TP 263        197        0.01292
OP 2             2             

WEWPCC Sludge Total Sludge Digested Sludge SBR Feed Centrate
Flow 142        m3/d Flow 2,250     m3/d Flow 2,254           m3/d Flow 2,570     m3/d Flow 2,039            m3/d

mg/L kg/d mg/L kg/d mg/L kg/d mg/L kg/d mg/L kg/d
TSS 36,592  5,196     TSS 36,691  82,565  TSS 22,239         50,124  TSS 85           219        TSS 103                211        
VSS 29,725  4,221     0.81236 VSS 27,270  61,365  0.74323 VSS 11,979         27,000  0.53868 VSS 47           120        VSS 56                  113        
TN 3,073     436        0.10337 TN 1,313     2,955     TN 1,311           2,955     TN 475        1,222     TN 589                1,201     
TP 880        125        0.02934 125 TP 376        845        0.01356 TP 375               845        NH4-N 383        984        NH4-N 476                971        
OP 8             6             OP 6             13           OP 20                 46           46.0569 TP 18           45           TP 21                  43           0.01642

OP 16.7       43           OP 20.4              42           

Biogas  

Outfall UV Disinfection Raw Sewage 
Seconadry Claryfier 

High Purity Oxygen 
Reactos 

Sludge  Trucked 
from SEWPCC 

Sludge  Trucked 
from WEWPCC 

Biosolids Trucked Ofsite 

Grit Removal 

Grit to Landfill 



 

AECOM 
 5/9
 

4. Potential Approaches for Temporary Phosphorus Removal  

Based on the existing mass balance, a preliminary list of alternatives for removing phosphorus on a 
temporary basis was developed as follows: 

 Existing System – No Change 

 Sidestream Chemical Phosphorus Removal  

 Sidestream Struvite Crystallization 

 Chemical Phosphorus Removal Using Ballasted Flocculation 

 Chemically Enhanced Primary Treatment 

 Chemical Phosphorus Removal In HPO 

 Tertiary Phosphorus Removal From Effluent 

 Construct Anaerobic Tank In Front Of HPO Reactors 

Each alternative is described in Appendix A, which includes a process description of the alternative, 
simplified schematic, a summary of the main features, brief evaluation of the technical criteria, operational 
criteria, and environmental criteria, along with a general indication of the impact of capital and operational 
costs. Following the summary tables a Mass Balance can be found for each Alternative.  

At this conceptual stage, each alternative was evaluated based on the following assumptions: 

 The analysis was limited to a discussion on phosphorus removal only.  Nitrogen and ammonia were 
not considered although some processes may inadvertently remove these nutrients. 

 All alternatives were evaluated using annual average loads.  If an option is selected it should also be 
evaluated under maximum month loads. 

 It was assumed the digester capacity at NEWPCC is limited to a VSS loading rate of 86,000 kg/d, 